IN—I) X
PARTS LIST

BBWP-8BL-BTFL-CD-DS

SEIKO SEWING MACHINE CO., LTD.



IS—YYRRTHIAIZEELT
1. B THKITIHRIE. [ FRTRLTEYETS,
2. ZORIF20156F11ADT—REDVWTHEREINF=BLDTT,
3. BMITFELLICKRIAZLTRINDGELAHYET,

B X

pages
FAERRBFR 0000 e 1,2
iim&g”;ﬁ ....................................................... 3,4
T T -1 I X 5 6
1 I 7.8
SAVHZBER 00000 e 9,10
Tiﬂi&ﬁﬁ‘t ....................................................... 11,12
fﬂ:}i‘ fﬂ:}iié\ ....................................................... 13, 14
jJ‘?:tﬁ\ FIT 15, 16
BEYHHRER 00000 e 17,18
PFEUERAGIBER 000 e 19, 20
EREYRBHER 00000 21,22
ﬁiﬁ&&]ﬁ‘: ....................................................... 23, 24
Z EIFRER 000 e 25, 26
;{&%&EH;& ....................................................... 27, 28
F2PBHBIFR 00 e 27, 28
;‘F{%E]?EEH% ....................................................... 29, 30
FBEERE R0 e 31, 32
&EL%%E%{%(—CD) ....................................................... 33, 34
AT INYIBEIR(-BT)  crrrerrerrrre i 33, 34
H?ksZ’f“J?:F;ﬂﬁf_:(—FL) ....................................................... 35, 36
FHFHRAYFEHR(-BT, —CD, —DS)---rrrerrrrerrrerrranniininaians 35, 36
ZZERIFR 000 e 37, 38
WZTOFII—FBR(-FL)  correrrerra 37, 38
ARTB =TIl e 39, 40
1:]-%%@1% 2 41, 42

1:]-]%%'3*'5”% 2 43, 44



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line |:| .
2. This book was prepared based on information available in November. 2015.
3. Parts are subject to change in design without prior notice.

INDEX

pages
Machine body ............................................................ 1, 2
Upper Shaﬂ meChanism ............................................................ 3, 4
Needle bar and thread take—up mechanism ~ sreeeeserrisiiinnen 56
Inner presser -Foot mechanism ............................................................ 7, 8
Outer presser fOOt mechanism ............................................................ 9' 10
LOWCr Shaﬁ: mechanism ............................................................ ‘I 1’ 12
Throat plate and throat plate base ......................................................... 13, 14
HOOk Saddle and hook ............................................................ ‘|57 16
Feed Shaﬂ meChanism ............................................................ 17, 18
Feed adjustment mechanism ............................................................ 19, 20
Upper feed meChanism ............................................................ 21, 22
Feed reverse mechanism ............................................................ 237 24
Presser foot Ii-i:ter meChanism ............................................................ 25, 26
Bobbin Winder mechanism ............................................................ 27Y 28
TenSion release meChanism ............................................................ 27, 28
Thread tenSion ............................................................ 29, 30
Lubrication ............................................................ 31, 32
AItarnating presser footlifter mechanism (—CD) .......................................... 33, 34
Quick reverse meChanism (_BT) ............................................................ 33, 34
Knee switch mechanism (—FL) ............................................................ 35, 36
Manual switch mechanism (—BT, —CD, —DS)) ............................................. 35, 36
Air pressure mechanism ............................................................ 37, 38
Presser foot actuator mechanism (—FL) ............................................. 377 38
Connectors and CableS ............................................................ 39, 40
Accessories 1 ............................................................ 41, 42

ACCESSOrie€S 2 = reessssssssssssssssasssssssrssssrassssassssassrassssassnanas 43, 44



F {AE§1%/Machine body




ZF {ABEH{%/Machine body

No. | mmEE |umE ALES DESCRIPTION
PARTS NO. | QTY

1 |60384 NE:SFE:3 SUPPORT BAR

2 160227-01 1 | E# TOP COVER

3 |60227-02 1 [CDEAYVILAZIL DIAL BUSHING, CD

4 |B150607 1 | ERT Lte RUBBER CAP, 32.8

5 160229 1 |RFEH/NA— COVER, :T/TAKE-UP LEVER

6 |60204 1 | EXFEHNA—LE BOLT, SOCKET M4X0.7 L=6

7 131207 1 | RFEAN—IE Ty v— WASHER, PLAIN M4

8 |60228 1 | 2R —k Y SHEET PACKING

9 |30066 7 | EiRLE BOLT, SOCKET M5X0.8 L=12

10 |27172 5 |7z SET SCREW, SOCKET (CP) M6X1.0 L=8

13 |60002 1 |EiR FACE PLATE

14 |B159150 1 |@ERI L RUBBER CAP, 20.5

16 [60004 1 |EHRAS OIL WICK, 130

17 |60003 I YAVE S PACKING,; F-PLATE

18 |27177 2 |EiRLE BOLT, SOCKET M5X0.8 L=16

19 |B117936 3 |#HEINOLE RUBBER CAP, 9.4

20 |20218 =N RUBBER CAP

21 (20161 1 [EE OIL WINDOW

22 (8040 2 |3—KAh/—1t SCREW 9/64X40 L=8

23 (30025 2 |a—KAnN—1kTyv— WASHER, PLAIN L3.5

25 |BS20345 1 [EYERAELNiE RUBBER CAP

26 |B159150 1 |[3—FRa Lz RUBBER CAP, 20.5

29 |B142374 2 |I\wHLN—EAT v a BUSH, DRY : L=20

30 |B140063 1 [/ NyHLIR—R yss— PIN, DOWEL

32 [B153132 1 (/SO R—RbyIS—F2—T NYLON TUBE, L=13.5

33 |B140063 1 (/XL IN—RTY2H XA ysi—  [PIN, DOWEL

34 |B104821 1 (/3L N—8T Lt RUBBER CAP, 10.5

35 (30046 1 |7—R#g1E SCREW, TRUSS M4X0.7 L=4

36 [31207 1 [7—REFEIET v — WASHER, PLAIN M4

37 12132 1 [ELR BED SLIDE

38 [6031-01 1 |ELRIESHRL SCREW  11/64X40 L=9.0

42 60358 1 [RyRE#R UPPER COVER ASSY, BED

43 160359 1 [RyRE#R/ Sy SHEET PACKING, BED

44 (30075 10 [Nk E#gik BOLT, SOCKET M4X0.7 L=8

45 |B105113 1 |RNyR#Amfe SCREW 12.70X28 L=5

46 |B105215 2 |IRNyRiGiME/ Sy F PACKING

47 160357 1 |EBERINT PIPE

48 (60371 1 |ERNEZ—IL(T TUBE, 120

49 (60364 1 | RNyRRiE OIL CAP, BED

50 |B140518 1 [ RykRimaro8EmE SCREW 7.94X28 L=10

51 |B081007 1 [ RyRmaro8EBE0 VT O RING, P7

63 |B159150 1 |REHS—TLIE RUBBER CAP

64 (60360 1 | FANTF— OIL GAUGE

65 (37229 2 |7z SET SCREW, SOCKET M4X0.7 L=5

66 [61531 1 [ RKEXZZE(E) SUPPORT BAR (LONG)

67 (61533 1 |REFEH/ AR INTERMEDIATE CASE COVER

68 |30046 4 |HfEFEH/N—IRIE SCREW, TRUSS M4X0.7 L=4




L #E84% /Upper shaft mechanism

\\\\\\\@

) )
/ (/

-




L EhR8{%/Upper shaft mechanism

Nno. | mmEE e ALES DESCRIPTION
PARTS NO. | QTY
1 60007 1 | E&Ah UPPER SHAFT
2 (60015 1 (9529F—2avhi CRANK MOTION CAM
3 (11031 1 | LEART T (ED BEARING, UPPER SHAFT
4 (18607 1 |95 9hL1k(A) SCREW 9/32X28 L=16
5 27172 1 (9529HLIEB) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 |30066 2 |90EIZ R L BELT, SOCKET M5X0.8 L=12
7 135999 1 [90EHYS 51k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 (60011 1 |[INFoH— BALANCER
9 |28027 1 (NS5 —1k SET SCREW, SOCKET (CP) M8X1.25 L=12
10 (60009 1 |LEEBRAS— (%) BR-COLLAR, M U-SHAFT
11 27172 2 | EEBRAS—(P)IE SET SCREW, SOCKET (CP) M6X1.0 L=8
12 (60010 1 | EEARTI 5 () BEARING
13 (60223 1 |R&EZHS— COLLAR, BOBBIN WINDER
14 (35999 2 |HR&BEHS—IE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 160224 1 [ERJLET—1) ($R) UPPER BELT PULLEY ASSY
16 (60225 1 | EXRJLRT—1)—1EA) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 28043 1 [EXJLRT—1)—1EB) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 [60008 1 | LEEBRAS— (%) BR-COLLAR, B :U-SHAFT
19 |60013 1 | EEBRAS—(1R)1E&HER RETAINING RING, EXTERNAL C20
20 [27172 2 | LEBRAS—(#2)IE SET SCREW, SOCKET (CP) M6X1.0 L=8
21 160014 1 | EEART) T (18) BEARING
22 161503 1 |3A2T X)Lk TIMING BELT
23 |50404 1 [F—1)—I1EA) SET SCREW, SOCKET (CP) 15/64X28 L=19
24 150405 1 [F—1)—1t(B) SET SCREW, SOCKET (CP) 15/64X28 L=19
25 |61529 1 [7—1)— PULLEY COMPLETE
26 37031 1 [F—J)—# Ll SCREW, FLAT M6X1.0 L=16
27 137028 1 | F—)—f L CEE WASHER
28 161504 1 [7AKS— IDLER
29 |61507 1 |7A4k5—x & IDLER FLANGE
30 |61505 1 | 7ARS—&h IDLER SHAFT
31 |11426 2 (ZARZ—Eh1E DR RETAINING RING
32 127171 2 |7ARS—x &L SET SCREW M5X0.8 L=10
33 161506 1 | 7ARS—ER%EEqR IDLER ADJUSTING SCREW
35 161534 1 |XFYT INDICATOR RING
36 27172 1 [XFU2TI1E SET SCREW, SOCKET M6X1.0 L=8
37 |37061 2 |[FARS—0viv— WASHER
38 (37158 1 [F—=1)—Dviv— WASHER
39 161573 1 |7ARS—ERE& IDLER ADJUSTING ROD HOLDER
40 129056 2 [+l BOLT, SOCKET M4X0.7 L=16
41 27171 2 | TARS—ERE 1L SET SCREW, SOCKET M5X0.8 L=10




#4%5 - XFEBJ{% /Needle bar and thread take—up mechanism




&4 - XFLEJ1% /Needle bar and thread take—up mechanism

NO. | mEEE e LES DESCRIPTION
PARTS NO. | QTY

2 |60028-01 N EEETS NEEDLE BAR BRACKET

2 68822_82 1 fg#%i’aim NEEDLE BAR BRACKET SHAFT
60028-03 1 g2

5 60030 y [ d s pmes AT SHEET

6 |60044 1 [#tEEERAL—IL GUIDE RAIL, N/B-CLAMP

273 3(7)112 . 2 gg#ﬂ%%ﬂqb—)bm SCREW M3X05 L=6
60622~ 1 |8 NEEDLE BAR

10 |B140553 1 |81t SET SCREW 1/8X40 L=45

11 60041 1 |#tiElaE NEEDLE BAR CLAMP

12 37134 1 |EHEfaEal SCREW M4X0.7 L=10

13 160042 1 [$tERZEAE SLIDE BLOCK, N/B-CLAMP

14 |60034 1 [$tEXEE=Z—L/4T OIL TUBE, 110

15 160032 1 [#tEXERS OIL WICK, 700

16 60031 1 [t ERRUY SPONGE

17 [30046 1 |#BELERRUDIE SCREW, TRUSS M4X0.7 L=4

18 |61508 1 [RFEGEE) THREAD TAKE-UP LEVER COMPLETE

19 (37046 1 | RERTYT () BEARING, S ; T-TAKE-UP

20 (37047 1 | RERTIYT (K) BEARING, L ; T-TAKE-UP

21 (37051 2 | RXEIvr— WASHER, THREAD TAKE-UP

22 (60019 1 | XFEXZ THREAD TAKE-UP SUPPORT

gi gggg; 1 %g%igtf SUPPORT SCREW M4X0.7 ; T/TAKE-UP

1 ¥ 2 hlCFvybk NUT M4

25 |37053 2 |KEXZ=Z—FILRTYYT NEEDLE BEARING

56 68820 2 f#ﬁ%i')gﬁ‘ SUPPORT RING, ; T/TAKE-UP

7 [60022 1 [90EHSY CRANK, 90

28 160023 1 (#0529 (K) NEEDLE BAR CRANK ROD ASSY

gg 60024 2 ﬁ+§75>7’<7')‘/7‘ BEARING
60017 1 | XFEEY PIN, ; T/TAKE-UP

31 |60116 1 [RFEVIERL SET SCREW, SOCKET (CP) M5X0.8 L=8

32 160018 1 |[RFEEAZIL BUSHING, ; T/TAKE-UP PIN

33 |60116 1 [RKFELAR)LIE SET SCREW, SOCKET (CP) M5X0.8 L=8

34 (60043 1 ([t EEAZILED BUSHING

35 (60081 1 |SHELTEEARIL(ER) BUSHING, F

36 8816920 2 ggiﬁgﬁgjwv— RING, THRUST

37 (60039 2 |& = 5— COLLAR

38 27177 2 |EtELEEHAT—HRL BOLT, SOCKET M5X0.8 L=16

39 (90625 2 |#tiELEBEAS—t LTyl v— |WASHER, SPRING 2-5

40 |NO124 1 [#tDP X 17 #24 NEEDLE, DPX17 (#24)

41 [61508C 1 [XfFEEYE THREAD TAKE-UP LEVER SET

42 (31110-A 1 [gtiaZ=1t BOLT, SOCKET M3X0.5 L=10

44 (60634 1 [#t3EEEYIES NEEDLE CLAMP BRAKE PIN

46 (61024 1 |$HEE NEEDLE CLAMP




i # Z B84%&/Inner presser foot mechanism

— 35
42
N

i—g\U




3 % B84{%/Inner presser foot mechanism

No. | maEe (e ALES DESCRIPTION
PARTS NO.| QTY

1 (60081 1 |T&em A%l (F1) BUSHING, F

2 |60082 1 |HEEARIL (1) BUSHING, B

3 60106 2 |HEEHT— COLLAR, UD ADJUST-SHAFT

4 (18028 2 |(HEEAHS—1E SET SCREW, SOCKET (CP) M5X0.8 L=5

5 |60078 1 |HBERAR D SPONGE

6 |60080C 1 |#EEh (58) SHAFT ASSY

7 160080 1 |4EEh SHAFT

8 (31092 1 |#EEHR L BOLT, SOCKET M4X0.7 L=12

9 |B104450 1 |[#EEhT Lde RUBBER CAP, 8

10 |60057 1 |1EE#E CONNECTING PIN

11 [60528 1 |AEER RS OIL WICK, 235

12 (60068 1 |Fa—THALA) TUBE GUIDE

13 |60064 1 |[Fa—THAFL BOLT, SOCKET M3X0.5 L=5

14 160066 1 R LEATHER

15 18349 1 |R1 BOLT, SOCKET M3X0.5 L=6

16 |60483 1 [REZTYv— WASHER, SQUARE 10X12X1

17 |60065 1 | = ERE CONNECTION

18 [60059 1 |Eibm STOPPER CLAW

19 (60060 1 |#HAERER PRESSER CONNECTION PLATE

20 |60056 1 [#RZEER PRESSER BAR CONNECTION

21 |60059 1 |EviEm STOPPER CLAW

22 [60064 1 |EvibmiE BOLT, SOCKET M3X0.5 L=5

23 160056 1 [BREERE PRESSER BAR CONNECTION

24 |60059 2 |EVLER STOPPER CLAW

25 [60064 1 |Evibmie BOLT, SOCKET M3X0.5 L=5

26 160057 3 (HAEEFEEY CONNECTING PIN

27 |60058 3 (HAHEEEE VA OIL WICK, 50

28 160094 1 |iEEhamE=— L4 OIL TUBE, 75

29 [BS51277 2 |{EETTILE FELT

30 [BS51803 1 |BEIzILE FELT

31 [60079 1 |EEhT LA2 (R RUBBER CAP

32 [60086 1 |HEEE i OIL WICK, 80

33 160096 I Y ol i OIL WICK, 20

34 [60063 1 IR IEAEEH SHAFT, SLIDE BLOCK

35 61021 1 |hIRZE INNER PRESSER BAR

36 160062 1 [IRNIEBE GUIDE SLIDE BLOCK

37 |8145-03 2 (RN LA EEIEDHER RETAINING RING, EXTERNAL 4

38 |60061 1 [#R4LIEHR STEADY PLATE

39 |37136 2 |#rALiEARAE SCREW M5X0.8 L=10

40 [19411-S 1 |z INNER PRESSER FOOT

41 (17104 1 [P#EZRIE SCREW SM4.37X40 L=6

42 [19411C 1 [z (H) INNER PRESSER FOOT COMPLETE




5438 z B84%/Outer presser foot mechanism

3y
i . %
TR ( | ._"




V30 Z B84%/Outer presser foot mechanism

NO. | mmEe (e SLES DESCRIPTION
PARTS NO.| QTY

1 60161 1 | EITE#AZILA) BUSH, A ; P-FOOT LIFTER SHAFT

2 |B148197 1 |#WZ ETEAZILB) BUSH, R ; SPREADER SHAFT

3 |60162 1 |#BZ EFEARILC) P-FOOT LIFTER SHAFT BUSH, C

4 |B146539 1 |#WZ E(TEAZILD) FEED SHAFT BUSH, L

5 |61023 1 |HREAR)L BUSHING, ; P-BAR

6 |60116 1 [FR#EARILIE SET SCREW, SOCKET (CP) M5X0.8 L=8

7 60069 1 (AT IL PRESSER ADJUSTING DIAL

8 60070 1 [FRZEAETHR (RE) PRESSER ADJUSTING PLATE ASSY

9 160077 1 [RAEHRZTILE FELT, PRESSER ADJUSTING PLATE

10 |60076 1 [HAEEYIIEY PIN

11 (11426 1 |[IRAAEYYIEDIEDHER RETAINING RING, E7

12 |60156 1 (X EFEES(RR) P-FOOT LIFTER CONNECTION ASSY

13 |60157 1 |3 Z EFERS S OIL WICK, 400

14 |60158 1 (X EEFEEDEY PIN

15 |28043 1 [#Z EFE#E e SET SCREW, SOCKET (CP) M6X1.0 L=10

16 |61022 1 |9MRZE PRESSER BAR, OUTER

17 |60074 1 |[IRABRTY T SHAFT, PRESSER BAR SPRING

18 160073 1 |BABETI)UTZ(T) SPRING SUPPORT, D

19 [60075 1 |[BRERTYT PRESSER SPRING

20 |60071 1 |WREXT) T HhS5— COLLAR

21 160072 1 |HABERTYLT%Z (L) SPRING SUPPORT, U

22 119060 2 WABERT)TERT)TEY  [PIN, SPRING 3X8

23 (31094 1 [#RBERT)TEHIEOEH RETAINING RING, E5

24 [60155 1 |3 LT PRESSER BAR, LIFTER SHAFT

25 |B146581 2 [z LEIFEhHS— SET SCREW COLLAR

26 (B014760 2 |z LiFEhS—1ERl SET SCREW, SOCKET 5.95X28 L=6

27 (60380 1 [BEFE (L) KNEE LIFTER ARM, U

28 (28031 1 e EIFE(E) &L BOLT, SOCKET M6X1.0 L=14

29 160163 1 R EFBE(E)RTYT SPRING

30 /61525 1 |BREFEEEGD K-LIFTER CONNECTING BAR ASSY

31 [61525-01 1 |BETFEEE KNEE LIFTER CONNECTING BAR

32 130203 2 |UvR—)L LINK BALL

33 |11412 2 |UOR—=ILFvk NUT

34 (28578 2 |EVLIFEEEFET Y v— WASHER, SPRING 206

35 (60165 1 [#8z EIFAHLB) PRESSER BAR LIFTER CAM, B

36 [34323 1 |2 EFALT)ERL BOLT, SOCKET M5X0.8 L=18

37 |60164 1 [#8z EIFAHLA) PRESSER BAR LIFTER CAM, A

38 161050 1 WA EFALAERL SHOULDER SCREW 15/64X28

39 (61051 1 |32 EFALA) TV v— WASHER, PLAIN L6

40 (8047 1 WA ETFALAIEET Y v— WASHER, WAVE 8

42 160166 1 [#ZEFH PRESSER LIFTER BAR

43 11430 1 [z EIFHEEY LEVER GRIP

44 60379C 1 | IFER(R) KNEE LIFTER SHAFT ASSY

45 (60379 1 | KNEE LIFTER SHAFT

46 |BS16290 1 |BLiFEE NEEDLE ROLLER, 4X19.8

47 (28208 1 | LEIFE L HER RETAINING RING, E10

48 (60381 1 [BREFB(T) KNEE LIFTER ARM, D

49 (34323 1 |EY EIFB(R)#ERl BOLT, SOCKET M5X0.8 L=18

50 [30804 1 | EFBF)F vk NUT M6

51 [60159 1 |z EFEEY NEEDLE ROLLER, 5X29.8

52 (30804 2 |HBAAHAAIYILFTVE NUT M6

53 (61020 1 |#HzfaE PRESSER HOLDING BRACKET

54 127174 1 |#REELE PINCH SCREW M5X0.8 L=8

55 [18484 1 [4MBZLE SCREW 3.57X40 L=11

56 |10677 1 | RRIETYS v— WASHER

57 119470 1 (42 H—H—F FINGER GUARD

58 [10796-S 1 [48 % OUTER PRESSER FOOT

_10_




TEHEH{%/Lower shaft mechanism

_11_




T EhRE{%/Lower shaft mechanism

No. | mams e % DESCRIPTION
PARTS NO. | QTY
T [60328 1T | Tem A%l BUSHING, F ;L-SHAFT
2 [BS07333 1 | TFEHARILED/NAT PIPE, 4
3 (60326 1 | FEhA AL —IL(ED) OIL SEAL
4 60368 1 | TERARIL (1) BUSHING, B :.L-SHAFT
5 (60327 1 | FEA AL —IL3ER) OIL SEAL
6 (61509 1 | &k LOWER SHAFT
7 |61510-C 2 | TEHRTYL T H5—(HR) LOWER SHAFT BEARING COLLAR ASSY
8 (37185 4 [TFEHRTYLTHS—IE SCREW M6X0.75 L=6
9 61544 1 | TEh¥v— LOWER SHAFT GEAR ASSY
10 (28031 1 | FE¥v—Ib SCREW M6X1 L=14
12 [B144875 1 |#&ma0 PLUNGER
13 [BS38268 1 |#manx7Yoy SPRING, COMPRESSION
14 (BS38442 1 |[#8ma0tk4tl SCREW 6.35X40 L=5
15 160369 1 | FTRILNT—1 ($B) BELT PULLEY ASSY, LOWER
16 |10615 1 | T7T—1)—klE4a SPRING, LOCK LEVER
17 (10616 1 | F7T—)—#% LOCK LEVER
18 [10617 1 | TFT—=1)—/\I RATCHET
19 |10618 1 |TFFT—=1)—INERE CONNECTING LINK
20 {10620 1 | T7—=1)—BIYEY PIN, COTTER
21 10614 1 | TFT—=)—RIEHREREY SHAFT, SPRING
22 10613 1 | F7—)—#eEY LOCK LEVER SHAFT
23 (27170 2 | FARJLNT—1LE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 110619 1 | TT—=1)—=RT)G5 SPRING
25 60370 1 | FTRILLT =) =4 BELT SHAFT, LOWER
26 37026 1 | FAJLRSELEA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 137185 1 | FRILMS#ELEB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 128043 1 | FEARILEDLE SET SCREW, SOCKET (CP) M6X1.0 L=10
29 |61587 1 | TFE¥rv—ho— LOWER SHAFT COLLAR
30 /61588 2 | FTEh¥v—h>—1k SET SCREW, SOCKET 15/64X28 L=6.0

_1 2_




&#t#x . 4R & /Throat plate and throat plate base

_'l 3_



#t#x. #t#R B /Throat plate and throat plate base

No. | mams e % DESCRIPTION
PARTS NO. | QTY

1 161630 [ ETS THROAT PLATE BASE

2 61539 2 |#tiRtELESHRL SCREW 5/16X24 L=18.0

3 61586 2 |EtiREBIEHRLT Y — WASHER

4 (14022 1 |&tR=ZE (A1) THROAT PLATE SUPPORT (FRONT)

5 [14024 2 |#HR=H (R LHHL SCREW 3/16X32 L=9.5

6 |14023 1 |#RZE () THROAT PLATE SUPPORT (REAR)

7 |14024 2 |EHHR=HE () LHHl SCREW 3/16X32 L=9.5

8 (14029 1 |A<whn—%z HOOK COVER SUPPORT

9 14013 2 |h<whii—XziEHl SCREW  9/64X40 L=5.5

10 [14021 1 |8k THROAT PLATE

11 [14013 2 |#tHR1IESHRLE SCREW 9/64X40 L=55

12 (14026 1 |#tfREE 7Lk FELT

13 |12128C 1 EYIREI < (GE) FEED PLATE SLIDE BLOCK COMP.

14 |12128 1 [FEYRAEDI< FEED PLATE SLIDE BLOCK

15 [12129 1 [FEYRADI < LE FEED PLATE SLIDE BLOCK SCREW STUD

16 (6339 1 |FEYRAT<ILEHHRL FEED PLATE SLIDE BLOCK SCREW

17 |13076-01 1 |FEYIRAIT < CEF v NUT 7/32X32

18 (10703 1 [FEYRAITRCEHT v v— WASHER

19 61631 1 [ZEYE FEED DOG

20 (10561 1 |FEYsEEHRLE SCREW  11/64X32 L=6.5

21 161530 1 [ZEYHR FEED PLATE

22 25162 1 |fEBxEE THROAT PLATE BASE SUPPORT

23 |25147 2 |#B1xHE1LEHRL SCREW 5/16X24 L=26.0

24 (61586 2 |#WBtTELtEHRLTYv— WASHER

25 [10545 4 |W#BITEEERL SCREW 11/64X32 L=14.0

26 |14027 1 8RB H/N—(E) THROAT PLATE BASE COVER (LEFT)

27 |14013 4 |t EHN—(E) DL SCREW 9/64X40 L=55

28 (10581 1 |FEYIRGAZERL FEED PLATE ADJUSTING SCREW

29 |13076-01 1 |EYRAZRLCFVE NUT 7/32X32

32 |14012 1 8RB H/N—(FD) THROAT PLATE BASE COVER (FRONT)

33 [14013 2 |kt EH/N—(FD EDHRL SCREW 9/64X40 L=55

34 |14012 1 8RB H/N—(18) THROAT PLATE BASE COVER (REAR)

35 [14013 2 (#tHREEH/NN—(1R)1EHHRL SCREW 9/64X40 L=55

_14_




H<xtE (F). D /Hook saddle (right) and hook

_'l 5_




H~Y LT E . < /Hook saddle and hook

No. | mams e mA DESCRIPTION
PARTS NO. | QTY

1 [15041 1 [RE> BOBBIN

2 (14005 1 |h< () HOOK COMP.

3 |14005-01 1 |9vH~ HOOK (BODY)

4 (16407-07 1 |REAR THREAD GUARD

5 [16407-08 2 |RENRLEDHRL THREAD GUARD SCREW

6 |16407-05 1 |82 NEEDLE GUARD

7 |16407-06 2 (#tZiRiEHHL NEEDLE GUARD SCREW

8 [15040-02 1 |WA~< BOBBIN CASE (BODY)

9 [15040-10 1 |RFF/ IR TENSION SPRING

10 |16407-12 1 | RAFN\RFAFHRL TENSION REGULATING SCREW

11 [16407-11 1 |RFAF/AR1IEHRL SCREW UNF No. 4X40

12 |14005-03 1 |RATHEZ  (Y/8E) HOOK GIB

13 [16407-04 3 |RATIRZHRL HOOK GIB SCREW

14 [14005-17 1 |AvESSEAERL HOOK SCREW

15 |14005-19 1 |4 A<TzILk FELT

16 [14005-18 3 |hviHal HOOK SET SCREW

17 |14014C 1 |A~Hh—8) HOOK COVER COMP.

21 |14019 2 |hAThIN—T A — RUBBER

22 [14013 2 |(A<HhN—1k SCREW  9/64X40 L=55

23 114017 1 |A<HN—BZ /R HOOK COVER SPRING

24 [14013 1 |A<HNN—BZ /NRIE SCREW 9/64X40 L=55

25 114032 1 | REVHS—RAFA—TH— BOBBIN CASE OPENER

26 |14008 1 |Ah<xETzILk FELT

27 161537 1 |h<xs HOOK SADDLE

28 |25147 2 |hvtEilE SCREW 5/16X24 L=26.0

29 |61586 2 |AvtELETY— HOOK SADDLE SCREW WASHER

30 61601 1 |h<Eh HOOK DRIVING SHAFT

31 [14010 1 |hYETzILE FELT

32 161543 1 | hTEFv— HOOK DRIVING PINION (SPIRAL)

33 [18028 2 |HvEFv—IE SET SCREW M5X0.8 L=5

35 [14033 1 |[A—F+r—=X BOBBIN CASE OPENER FORK

36 [15055 1 |A—TF—=Xik SCREW 11/64X32 L=9.0

37 |61554 1 OIL WICK 4X4 L=260

38 [14013 1 [E&LE SCREW 9/64X40 L=5.5

39 |61515 1 |hYEAHT— HOOK DRIVING SHAFT COLLAR

40 (18028 2 |h<Ehh>—1k SET SCREW M5X0.8 L=5

41 161553 1 |E=—J)Liq7 OIL TUBE ®5 L=80

_1 6_




ZEYENR§{R /Feed shaft mechanism

_17_




1%V Ef RS {% /Feed shaft mechanism

NO. | mREe |ME SLEZ DESCRIPTION
PARTS NO. [ QTY

1 160081 1 [EYEAZIL (B BUSHING, F

2 60081 1 | ETEA2ILGED BUSHING, F

3 160322 1 [EYERAZIL (F) FEED SHAFT BUSHING

4 160320 1 | ETE#ARIL (18) UD-SHAFT BUSHING, B

5 160321 1 [EYERAZIL (1£) FEED SHAFT BUSHING, B

6 [60324 1 [EYERA AL —IL(FED OIL SEAL

7 160324 1 | ET&#AIL—IL OIL SEAL

8 160331 1 |EYERA AL —IL(ER) OIL SEAL

9 [60313 1 |EYE FEED SHAFT

10 |BS12718 1 [EYEZILE CHEMICAL FELT

11 [B116920 1 EYET YD v— RING, THRUST

12 160310C 1 |ZEYXEGED) FEED BRACKET SET

13 (60316 1 |EYE FEED ARM

14 31021 2 |ZEYkesEtal BOLT, SOCKET M6X1.0 L=16

15 (60310 1 [BYLEEEUAD FEED BRACKET ASSY

16 |31094 2 [EYLEEVIEDEH RETAINING RING, E5

17 (60308 2 |REYETEREIvIY— WASHER, PLAIN

18 160330 1 |ZEYBiEV1E SET SCREW, SOCKET (CP) M5X0.7 L=4

19 [60311 1 |EYEEY PIN

20 31094 1 |FEYBE Y 1L HER RETAINING RING, E5

21 160308 2 |REYETERZEIvIY— WASHER, PLAIN

22 61558 1 |[RYBEY EZ—IL/(TF TUBE, 185

23 61559 1 |[RYBE ik OIL WICK, 270

24 |0148-F 2 |[EYBE=—IL/4TTzILh FELT, 3X18

25 15087 1 |[EZ—L/4THZ TUBE SUPPORT, A

26 (60204 1 |E=Z—)/TiRz 1k BOLT, SOCKET M4X0.7 L=6

27 60317 1 |[ZYETESZEEU) FEED CONNECTING ARM ASSY, UD

28 |60317-01 1 |[REYETERZE FEED CONNECTING ARM, UD

29 |60310-02 1 |EYETEEFEEY PIN

30 31094 2 |RYLETERFEE ILOER RETAINING RING, E5

31 |60308 2 |REYLETEZFEIvIy— WASHER, PLAIN

32 28068 1 |[ELETESFEGEFRL BOLT, SOCKET M5X0.8 L=20

33 (60333 1 EYTEEVES OIL WICK, L=110

34 60318 1 BEYLETYU SR FEED LINK ASSY, UD

35 |60079 1 [EYET Lig RUBBER CAP

36 |60339C 1 |V EZEOYREE) LOWER FEED CONNECTING ROD SET

37 160343 1 |1y o )5 —EsE BACK CYLINDER CONNECTION

38 60339 1 [TEYEREOYR(FH) CONNECTING ROD ASSY, L-FEED

39 |60315 1 [V ERRE FEED SHAFT ARM

40 (28058 1 |[EYEhBIfHErC BOLT, SOCKET M6X1.0 L=12

41 (60338 1 | TREYEREY PIN

42 131094 2 |TEYEHEED LD RETAINING RING, E5

43 160308 2 | TRYERKED Ty v— WASHER, PLAIN

44 60337 1 | F&EYHL LOWER FEED CAM

45 27172 2 | FTEYHLL SET SCREW, SOCKET (CP) M6X1.0 L=8

46 (60314 1 |EYEHLESHER RETAINING RING, E12

47 160106 1 |[EYEAS— COLLAR, UD ADJUST-SHAFT

48 (18028 1 |[ZEYEEHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5

49 (60319 1 | ET%h SHAFT, UD

50 [BS12718 1 | ETE#IzILE CHEMICAL FELT

51 60106 2 | ETEHT— COLLAR, UD ADJUST-SHAFT

52 118028 2 |LETFEhhI—1E SET SCREW, SOCKET (CP) M5X0.8 L=5

53 |B104450 1 | ETET Ltz RUBBER CAP

55 161014 1 | TEYLETAHL FEED CAM, UD

56 35999 2 |[EYETHLIE SET SCREW, SOCKET (CP) M6X1.0 L=6

57 160336 1 |EYETFOYR FEED ROD, UD

58 (60315 1 | ETEhkE FEED SHAFT ARM

59 (28058 1 | ET#Efemsal BOLT, SOCKET M6X1.0 L=12

60 |60338 2 |EYETAYREY PIN

61 31094 4 |ETFTOYREVIEDER RETAINING RING, E5

62 60308 4 | ETFOYRD Y y— WASHER, PLAIN

63 61632 1 |EYRE FEED PLATE BASE

64 60540 2 [EYIRELE SCREW M4X0.7 L=8

65 [12131 1 [EYIREERLC HINGE SCREW 3/36X32

66 |50103 1 |[EYIREER Vb NUT

67 |61557 1 |TESaq b T-JOINT

_18_




*£ VA E 8% /Feed adjustment mechanism

_19_




£ YR ETRE{% /Feed adjustment mechanism

No. | mmEe (e SLEZ DESCRIPTION
PARTS NO.| QTY

T (60186 EPEEEERIED) FEED ADJUSTING DIAL, U

2 |BS38284 1 [ZEYEREHRL ADJUSTING SCREW

3 |60574 1 [F4vI)LiERl SCREW 3/16X28 L=19

4 160575 1 |FAXILTySr— SUPPORT PLATE

5 18420 1 oy O RING, 10

6 |[B145502 1 [F4¥vILEY POSITIONING PIN

7 |B100328 1 [FA4¥ILELRT) G SPRING, COMPRESSION

8 |60187 1 [FEYRSHTAVIL(T) FEED ADJUSTING DIAL, D

9 (BS38284 1 &£V ADJUSTING SCREW

10 [60574 1 [#4¥ILLE SCREW 3/16X28 L=19

11 |60575 1 [FA4vILDysv— SUPPORT PLATE

12 [18420 1 |0y O RING, 11

13 |B145502 1 |ZA4vILEY POSITIONING PIN

14 (B100328 1 |ZFAVILEDRT)VY SPRING, COMPRESSION

15 160192 1 [ZEYERESUF—EE) CYLINDER ASSY

16 |60192-01 1 [FEYRSIUF— CYLINDER

17 |60192-02 1 |[#F JOINT

18 [60192-03 1 [gaLoy— SILENCER

19 /60198 1 |PCHI7—Fa1—7 AIR TUBE

20 (31021 2 |[EYFRE) A —IE BOLT, SOCKET M6X1.0 L=16

21 28578 2 [REYFRE) A=y v— WASHER, SPRING 2-6

22 128058 1 | FEYRAES) T —5intal BOLT, SOCKET M6X1.0 L=12

23 (30804 1 YRS T —F vk NUT, 3 M6

24 (60191 1 [ FEYRSH) T —IR SETTING PLATE, PC-CYLINDER

25 |18065 4 [FEYFEAE T HRIE BOLT, SOCKET M5X0.8 L=14

26 (90625 4 |FEYRAESH)ARIET Y v — WASHER, SPRING 2-5

27 |60340C 1 |1\ o T —tyk BACK CYLINDER ASSY

28 (60346 1 |AEL—ILEE(L) GUIDE RAIL ASSY, L

29 (60346 1 [AEL—ILE(R) GUIDE RAIL ASSY, R

30 [27177 4 [AEL—ILLE BOLT, SOCKET M5X0.8 L=16

31 (90625 4 [AEL—IILIET Y v— WASHER, SPRING 2-5

32 (60347 1 | —aEEY NEEDLE ROLLER, 7X22.4

34 160350 1 |1\ —FEREY CYLINDER GUIDE PIN, B

35 (60230 1 [ERELRTYS SPRING

36 160213 1 |1\ A —FEREVIE SET SCREW, SOCKET (FT) M10X1.5 L=10

37 160341 1 (/ST —F AL —IL(#8) |OIL SEAL (BACK)

38 160212 1 |1\ B —F A )L —)L(HT)  |OIL SEAL (FRONT)

39 |60188 1 [V ERERRE FEED ADJUSTMENT ARM

40 160189 1 |EYRERBE PIN

41 (27172 1 |EYRARE > LE SET SCREW, SOCKET (FT) M6X1.0 L=8

42 (60190 1 | EVEREBR TS SPRING

43 (60194C 1 EYRAESTE=SFEGD) FEED ADJUSTING LEVER ASSY

44 160194 1 | EYERAEESE FEED ADJUSTING LEVER

45 (60195 1 |EYRAESESFEEY NEEDLE ROLLER, 6X25

46 (60115 1 | EYREEREE Y LINK PIN, 8

47 (18028 2 |[EYFREHFEEVIE SET SCREW, SOCKET (CP) M5X0.8 L=5

48 (37008 1 [REYREE=5EREOHRL SCREW M5X0.8 L=25

49 (61521 1 [V R ESE FEED ADJUSTING CONNECTION

50 |60348 1 |1\ T —1BF CONNECTING BLOCK, B-CYLINDER

51 (60351 1 (1N o)oF—1=5%F1E BOLT M6X1.0 L=25

52 160349 1 |\ B —1=5FE RLE PIN SCREW M6X1.0

53 160342 1 |G B —R T SPRING

54 (61526 1 (1o B—ZATYoT#E& B [SPRING LATCH

_20_




E XU /Upper feed mechanism

_21_




E 11X YBH4%/Upper feed mechanism

NO.| HEEE |%E i DESCRIPTION
PARTS NO. | QTY
1 60214 1T | EEYEEOVR UPPER FEED CONNECTING ROD
2 (28076 1 | EEYEFEOYRERL BOLT, SOCKET M6X1.0 L=18
3 |61567C 1 |EZ—)LAT il (#8) OIL WICK, PIPE ASSY
4 (30750 3 RSEE/NAVE FASTENING BAND
5 |61522-AC 1 | EZEYESFEOYE () UPPER FEED CONNECTING ROD (MIDDLE)
6 (60217 2 | EZEYER ) UPPER FEED CONNECTION ASSY
7 |BS07333 2 | EREYERE/ AT PIPE, 4
8 |17047 4 (XY EHEEHFERARL SHOULDER SCREW 9/32X28 L=8.5
9 [17095 4 | EEYEFFERLCIEDE RETAINING RING, E8
10 161536 1 | EFYEFEOYR () H HOLDER FOR HINGE SCREW
11 |27171 2 (ERXVEHEOVR(P)EELE SET SCREW M5X0.8 L=10
12 [18015 1 | EZEYEHEOYE () Bl HINGE SCREW
13 (61538 1 | EXYEHEZSHFE CONNECTING LEVER, U-FEED
14 28076 1 | EEYEREESFEHRL BOLT, SOCKET M6X1.0 L=18
15 |60079-A 1 | EYET LEGR) RUBBER CAP

_22_




W85 B§{% /Feed reverse mechanism

_.23_




WL RH{% /Feed reverse mechanism

Nno. | mmEe |ue LEZ DESCRIPTION
PARTS NO. | QTY

1 (60203 1T |[/\wHL/—Ef SHAFT, R-LEVER

2 17095 1 [/ 3vHL 8 —EhiE DG RETAINING RING, E8

3 |B025100 1 73y N—EhiE Ty v— WASHER, PLAIN S 10

4 |B147504 1 |RT4E SPACER

5 60204 3 |RJALE BOLT, SOCKET M4X0.7 L=6

6 [BS07375 1 | HILN—R T SPRING

7 |BS07374 1 (7S oL— REVERSE STITCHING LEVER

_24_




Wz EITRE{R /Presser foot lifter mechanism

Ly

_25_



Iz E(TRI{%/Presser foot lifter mechanism

NO. | mEREe (e SLEZ DESCRIPTION
PARTS NO.| QTY

T (60120 1 |ETEFEamA7/)LED UD-ADJUSTING SHAFT BUSH, F

2 (60081 1 | ETE=REEAFIL(ER) BUSHING, F

3 60126 1 |CDH AL DIAL, CD

4 60127 1 [CcDEA¥ILAL DIAL CAM, CD

5 160128 1 [cDEA¥ILEY DIAL PIN, CD

6 [1917 1 |CDEANILEDRTYG SPRING, A

7 1392 1 [CDEA¥ILiEtal SET SCREW, (CP) 11/64X40 L=6.5

8 160107 1 [ ETFTEU#BEZITEY SUPPORT PIN

9 |[60116 1 | ETFEUVBREZTE I SET SCREW, SOCKET (CP) M5X0.8 L=8

10 |60098 1 | ETFT=ERE#4E (FR) ADJUSTING BRACKET ASSY, UD

11 /60103 1 | L TERESAE ADJUSTING BRACKET, UD

12 160109 1 | ETEREEHS— ADJUSTING BRACKET COLLAR, UD

13 [30066 1 |[ETFEREEHAT—LPL BOLT, SOCKET M5X0.8 L=12

14 (90625 1 | ETFEASHEHT—IET Yy ¥—  |WASHER, SPRING 2-5

15 28563 1 | ETESRSESAY/I— BOLT, SOCKET M5X0.8 L=8

16 |90625 1 [RhS—D s v— WASHER, SPRING 2-5

17 60114 1 [FAEE&EY o B)E LINK ASSY, B

18 [60115 2 |FRgEE) OB LINK PIN, B

19 27170 2 |FAEE)oB)XIE SET SCREW, SOCKET (CP) M5X0.8 L=6

20 |60099 1 [P ETHA INNER PRESSER CAM, UD

21 (27172 2 |hiBEz ETAHLIE SET SCREW, SOCKET (CP) M6X1.0 L=8

22 (60101 1 [z ETFOYR INNER PRESSER ROD, UD

23 160100 1 |hiBRz F TFAYRRT7YLY NEEDLE BEARING

24 160113 1 (A& A LINK, A

25 (60102 1 | ETFavrEY ROD PIN, US

26 (60083 1 [EEhZ5F CONNECTING LEVER

27 34323 1 |HEEE5FEmOHRL BOLT, SOCKET M5X0.8 L=18

28 (60084 1 |HEE-5FEY PIN

29 27170 2 | ETERESELE SET SCREW, SOCKET (CP) M5X0.8 L=6

30 |60106 2 | ETEHEmEHHhS— COLLAR, UD ADJUST-SHAFT

31 /18028 2 | ETEHEHE#AS—1E SET SCREW, SOCKET (CP) M5X0.8 L=5

32 160129 1 |CDE#EZHFEGR) CONNECTING LEVER ASSY, CD

33 |60129-01 1 |CDE#E%E CONNECTING LEVER, CD

34 |60129-02 1 |CDEHELEHFEEY PIN, CD

35 (28076 1 |CDE#2EHFHEDHRL BOLT, SOCKET M6X1.0 L=18

36 |60122 1 (X ETEREEH ADJUSTING SHAFT, UD

37 160117 1 | RRY/IS—iR 2R SUPPORT PLATE, STOPPER

38 (31092 2 (RbyIS—iRZHRIE BOLT, SOCKET M4X0.7 L=12

39 (31208 2 |ZFIRIET Y v— WASHER, SPRING 2-4

40 |17059 1 [RTVT 2R SUPPORT SCREW M5X0.8 L=10

41 (60077 1 | ETFTEU#ZELTTILE FELT, PRESSER ADJUSTING PLATE

42 (60130 1 |CDSP#HTE RL SPRING HOOK

43 160152 1 |CDSPH#IE R LF vk NUT M8

_26_




% 2 B8{%/Bobbin winder mechanism

P B8 EH{%/Tension release mechanism

_27_



% #:B8{%/Bobbin winder mechanism

NO| mEREE (e SLES DESCRIPTION
PARTS NO.| QTY

1 [60571-A 1 [fREHHZ BOBBIN PRESSER, R

2 |BS25413 1 |7FRE R Z EA(HE) BOBBIN PRESSER SHAFT ASSY

3 |B062400 1 [gBZ=LNN—LERL SCREW, PAN M4X0.7 L=6

4 |B026040 1 [RBELN—IETYSv— WASHER, PLAIN 4

5 |BS25790 1 [REZEHZ(TER) B-WINDER SHAFT BRACKET ASSY

6 (60222 1 |SR&Ehidh BOBBIN WINDER SHAFT

7 |B048060 1 [REZhELDE RETAINING RING, E6

8 |BS23651 1 [RESpEELl SET SCREW, SOCKET (FT) M6X0.75 L=6

9 |BS25417 1 [%RESZEHN SPRING

10 |BS25418 1 [REZRELIEH SPRING

11 |BS25409 1 |RESH BOBBIN WINDER SHAFT

12 |BS25410 1 |R&=H BOBBIN WINDER WHEEL

13 [BS25789 1 |R&ESILEH RUBBER RING, 29

14 |B012400 2 |[H&BFEHIERLC SET SCREW, SOCKET (FT) M4X0.7 L=6

15 [BS51262 1 |[FSY&HFHR DUST GUARD PLATE, L

16 60216 1 |R&EEXby/s—hl BOLT, SOCKET M5X0.8 L=35

17 |B025080 1 [REFhiET v v— WASHER, PLAIN S 8

18 (4135 1 [RBERAy/A—F Uk NUT, 1 M5

19 [BS25478 1 | REIYAX KNIFE

20 |B062680 1 |REUIYARIERL SCREW, PAN 4.37X40 L=6

21 |35994 1 |REUIYAREY PIN, SPRING 2

22 |BS38736 1 | REFHFED BOBBIN WINDER TENSION ASSY

23 (37229 1 [RFAFEL SET SCREW, SOCKET (CP) M4X0.7 L=5

24 (11142 1 |RUIYAR Ty v— WASHER

25 (40132 1 |%B=HEGIHR/ R ADJUSTING FLAT SPRING

26 (37532 1 |RE&FHREHR/AARLERL SCREW M3X0.5 L=3.0

27 (31017 1 |RE&EZHERLC SCREW M3X0.5 L=4.0

28 (40138 1 | R&EEHya T L BOBBIN WINDER CUSHION RUBBER

5P 58 EH{%/Tension release mechanism

NO.| BmaEe (e LS DESCRIPTION
PARTS NO.| QTY
1 (60150 T |RZELFESE FR) THREAD FLOAT LEVER ASSY
2 |60150-01 1 |RiBLESE THREAD FLOAT LEVER
3 160195 1 |RiZELESFEEY NEEDLE ROLLER, 6X25
4 131021 1 [REBLESEHLL BOLT, SOCKET M6X1.0 L=16
5 160149 1 |RFLLA—ETITE LEVER SETTING PLATE
6 |38042 2 |REBELLAN—EfTE1E SCREW, FLAT M4X0.7 L=12
7 160147 1 |HRiELL/NA— THREAD FLOAT LEVER
8 (60144 1 |%RiZFLE THREAD FLOAT PLATE
9 160153 1 |RFLL/A—EB4L SHOULDER SCREW 11/64X40
12 (37134 1 |#ARMEFIE SCREW M4X0.7 L=10
13 131207 1 [Fvovy— WASHER, PLAIN M4




$EfFR81% /Thread tension

_29_




A EflFRBE81%/Thread tension

DESCRIPTION

NO.| HBmBES |H= %
PARTS NO.| QTY

1 (60134 1 |E—F8

2 (20224 2 |E—5+¥m

3 |20226-01 1 |iB&EERTYLYT ©o4

4 (20225 1 |E—fFFvb

5 160133 1 [E—AFRENT

6 |60136 1 [BAFHREAD

7 160391 2 | RFEFH

8 |60135-02 1 [AFIRAREAN

9 |B145446 4 |FF+m

10 |B159805 2 |HZ—m

11 [BS07490 2 |iBEBERTILYT

12 |B149566 2 |HRAFFAYVIL

13 /60138 1 [ REERALRENT

14 37288 2 |REERNREMNTIE

15 |10694 1 |[Z=m

16 |B118319 1 [ZEmi4l

17 [19512 1 |RFAF&E

18 /10689 1 [RBIRTYY

19 (19534 1 [A—LybFvb

20 160141 1 [REOR

21 [B112712 2 [HREDOWREEERRL

22 160148 2 |REBEOHEREY

23 [60143 1 |RESHELE QL

24 |20226-02 1 [REOBLRT)YT

25 (60142 1 |REOBLEVEF VYR

26 | 4137 1 [REOHLEVARAT Y

27 (10690 1 [(RIVT =

28 |B062670 1 |RBIERTYL T ZIFiERLE

29 (60137 1 [RFAFEHT—

30 37229 1 [RFAFEHZ—IE

31 (34629 2 |FAFHRiE

32 (31568 1 [@EHRENF(L)

33 34629 1 |E&AEF(E)1E

34 (60534C 1 |EARENFCR)HE

35 (60534 1 [@EHRENFCF)

37 |BS48761 1 |&RBR

38 [BS49530 1 |SARERNBLIEH

39 (B112301 1 |4l

40 (60140 2 [EHRECF)1E

41 (28206 2 |B—LykRbys—

42 137229 1 |RFAFHEL

43 (60136C 1 [FAFHR R

TENSION ADJUSTING STUD, 1ST
TENSION DISC

TENSION SPRING, ©0.4

NUT

THREAD HOOK, 1ST

TENSION PLATE WITH PIN
TENSION ADJUSTING STUD
THREAD GUIDE

DISC, ; TENSION

DISC PRESSER, ; TENSION
TENSION SPRING

TENSION NUT

THREAD RETAINER

SCREW, TRUSS M4X0.7 L=5
TENSION SPRING GUIDE ASSY
SCREW, SM2.38X56 L=6
TENSION ADJUSTING STUD, S
THREAD CONTROLLER SPRING
TENSION NUT

TENSION RELEASE PLATE
SHOULDER SCREW, SM3.57X40
SHOULDER PIN, TENSION RELEASE
PUSHER PIN, M4X0.7, TENSION RELEASE
SPRING

NUT, CAP M4

NUT, 1 M4

STOPPER

SCREW, PAN SM3.57X40 L=5
COLLAR, TENSION STUD

SET SCREW, SOCKET (CP) M4X0.7 L=5
SCREW, TRUSS M4X0.7 L=8
THREAD GUIDE, U

SCREW, TRUSS M4X0.7 L=8
THREAD HOOK ASSY, D
THREAD HOOK, D

THREAD CLAMP

SPRING COMPRESSION
SHOULDER SCREW, SM3.18
SCREW, FLAT M5X0.8 L=8
STOPPER, TENSION NUT
SCREW M4X0.7 L=5

TENSION PLATE COMPLETE

_30_




#A:m - F;8R81% /Lubrication




#5 M - i /& B81%/Lubrication

NO. | mEEe |Me % DESCRIPTION
PARTS NO.| QTY

1 [60157 2 [CDAZILHE OIL WICK, 400

2 160089 1 |§Ei/ AT OIL PIPE

3 |B142274 1 |#6HiEFDT L RUBBER CAP, 4.2

4 160088 1 RSEZ OIL WICK SUPPORT

5 |28563 1 [ESERLE BOLT, SOCKET M5X0.8 L=8

6 |60033 1 |#HEXETTILE FELT

7 60006 1 |[7—LI7TIILR(B) FELT, B

8 |60005 1 | 7—LIITILRA) FELT, A

9 160157 3 |EHELBEARILES OIL WICK, 400

10 [61527-04 1 | 7—LBBERYE=—)L/S1T(B) OIL TUBE,

11 |61528-04 1 (D7 4R OIL WICK,

12 130750 I UL T JAWIN CLAMP

13 [61527-05 1 |#ELERBRVE=——IL/IN(T OIL TUBE,

14 |61528-05 1 |EELEHBRY S OIL WICK,

15 [61527-06 1 | 7—LEHRYE=—IL/X1T(A) OIL TUBE,

16 (60087 1 [EELANAT PIPE

17 [BS14189 1 |$AhiEF TERMINAL

18 |60366 1 |#8HBEFE=Z—ILI(T OIL TUBE, 185

19 |B142274 1 |#6HEFD L RUBBER CAP, 4.2

20 |60118 1 | ETFEHAGHFEE=—IL/N(T OIL TUBE, 150

21 |60119 1 | ETEHREEBS OIL WICK, 220

22 |0148-E 1 |#RBBFIILE FELT, 3X25

23 (30022-A 1 |#&sm/ R4 TRz CABLE CLAMP

24 (60105 1 | ETFEREEITILL FELT, UD ADJUST. BRACKET

25 160104 1 | L TFERAEFEIILNER FELT SUPPORT

26 [37136 1 | L TF=HREEHETIILMNRZIE SCREW M5X0.8 L=10

27 |BS01328 1 |FRAEEIIILNRZAS— COLLAR

28 116287 1 | ETFEAEETILNBZ TS y—  [WASHER, PLAIN M5

29 [61527-07 1 |7—LBHE=Z—ILN(T OIL TUBE,

30 [60367 2 YRSk Y-JOINT

31 |60377 1 YRS AUREZ— LA T OIL TUBE, 40

32 |61527-08 1 |[#HREYE=Z—)L/(T OIL TUBE,

34 (60372 1 | TFTE#HRARD SPONGE, LOWER SHAFT

35 (4223 1 |RIRUOHEZ SPONGE SUPPORT

36 |3052 1 |RTRUOHZ IE SCREW 9/64X40 L=4.5

37 |BS38735 1 | TEHARIL(BR)HEF OIL FEED PIPE

38 160356 1 | 74)L3—E1R PLATE, FILTER BRACKET

39 [60357 1 |ZaNE—ERN(T PIPE

40 |BS38247 1 |Z4)L5— SUB-TANK

41 160362 2 | F4ILA—TLEE RUBBER CAP

42 |BS44995 1 |ZziLk FELT

43 160361 IR F 2 FASTE A PACKING

44 18040 4 |EZ—I)LINATHRLYSTIE SCREW 9/64X40 L=8

45 16603 2 |[Z4)L2—ERIE SCREW 9/64X40 L=19

46 160365 1 INYRRAVIEHE Z—)L/I(T OIL TUBE, 450

47 |BS07876 1 |4 E3—INATIRZ TUBE CLIP

48 130625 1 |EZ—JLIA(THRLYSVT CLAMP

49 8040 1 |[EZ—=IL//THRLYSUTIE SCREW 9/64X40 L=8

50 [30025 2 |EZWIATHOS0TIETv o v— WASHER, PLAIN L35

51 (60374 2 |#EE /N K(TC-150) CABLE TIE

52 160357 1 | 7—LIEHREY /(T PIPE

53 37209 1 |[ETFTERHFEIILMNEZ L SCREW, PLAIN M5X0.8 L=12

54 160527 1 [HELAAMTEEE=—/L/N\(T OIL TUBE, 5

55 (60532 1 |[Ez—ILFa1—T%% TUBE SUPPORT

56 [31207 1 [Fa—TXRRLETYIv— WASHER, PLAIN M4

57 (15087 1 |[NATHZ RETAINER

58 (6333 3 |/I\ATHZIE SCREW  9/64X40 L=6.5

59 [61633 1 |h<smihns OIL WICK,

60 [61634 1 |AvEE=—)L/ 81T OIL TUBE ,

61 [30625 1 |E=—iq Tz 550F PIPE CLAMP

68 [15087 2 |47 8z RETAINER

_32_




X H FFEER%K (-CD)/Alternating presser foot lifter mechanism(-CD)

10




949271\ 781%(-BT)/Quick reverse mechanism (-BT)

No. | mmEe (e SLEZ DESCRIPTION
PARTS NO.| QTY
1 38136 1 [RFoat—a—1k SET SCREW, SOCKET (CP) M4X0.7 L=4
2 60124 1 |RTFooar—2—E-7 %) POTENTIOMETER ASSY
3 160132 1 |[RFrat—4—mitik SETTING PLATE, POT-METER
4 60204 1 |RTFoar—2—E4tiR1E BOLT, SOCKET M4X0.7 L=6
5 131207 1 |RTFoar—E2—H4t#R1ET v v-|WASHER, PLAIN M 4
6 [60123 1 |CDYY oA —(48) CYLINDER ASSY
7 160123-01 1 |CDYYu&— CYLINDER
8 |60123-02 1 [#F JOINT
9 |60123-03 1 |[HALoy— SILENCER
10 |60123-04 2 |[cDYYu A —IE BOLT, SOCKET M3X0.5 L=45
11 |61543-01 1 |CDVYU A —RAIT7—Fa-7 AIR TUBE, 1180
12 160131 1 |—Wr+voiL KNUCKLE
13 [38975-03 1 [3ax552h/3—GP) CONNECTOR COVER (3P)
14 |38976-08 1 [3xo453P) CONNECTOR (3P)
15 [30187 3 |axrvsEY PIN CONTACT
16 |60542C 1 |RFoar—42—tyk POTENTIOMETER COMPLETE

949491\ 7B81%(-BT)/Quick reverse mechanism (-BT)

NO. [ BmES [ =
PARTS NO.| QTY 24 DESCRIPTION
1 (60207 1 |BT&%E (FH) CYLINDER CONNECTION ASSY
2 (B100511 1 |73y Ltal SCREW 4.76X32 L=6.5
3 (B149094 1 |BTE#EHS- STUD, ;S-LEVER
4 |BS01304 1 [BT:E#E#HHHL SCREW 6.35X28 L=18
5 |B149095 1 |BTEHEES WASHER, PLAIN 6
6 |60205 1 |BTYY VA -(4R) CYLINDER ASSY
7 160205-01 1 |BTYYUA- CYLINDER
8 |60192-02 1 |#F JOINT
9 |60123-03 1 [gaL2y- SILENCER
10 |61543-02 1 [BTRZ7—F2-7 AIR TUBE, 1020
11 |60206 1 |BTY A -E{tiR SETTING PLATE, CYLINDER
12 35034 2 |BTYA-1E BOLT, SOCKET M6X1.0 L=20
13 |28578 2 |BT A -1y v- WASHER, SPRING 2-6
14 160209 1 [ZFyo KNUCKLE
15 30804 1 [ZWFyoIiLrvbk NUT, 3 M6
16 (18065 3 |BTYU A -EftiRiE BOLT, SOCKET M5X0.8 L=14
17 90625 3 |IBTUUUA-ZRIET Y v- WASHER, SPRING 2-5
18 |30715 1 [ZFyoe> COUPLING PIN
19 4839 2 |ZWuFvoILEV LR RETAINING RING, E4

_34_




R R A wFRBH{% (-FL) /Knee switch mechanism (-FL)

FEPRAAvFBHFZ(BT, -CD, -DS)/Manual switch mechanism (-BT, -CD, -DS)

_35_



RA A FB8{%(-FL)/Knee switch mechanism (-FL)

NO.| HMRES (&= an DESCRIPTION
PARTS NO. [ QTY
1 [60541C 1 |BRRAMyFEvk KNEE SWITCH ASSY
2 |B142026C 1 | RAyFEATH#E (RE) KNEE SWITCH SHAFT ASSY
3 |B142026 1 | RAOYFEATH4E KNEE SWITCH SHAFT
4 |B142027 1 | RAOYFEAF HEE BRACKET, :SHAFT
5 |B100463 1 | ROy FERfFIF#EIERE BOLT, SQUARE 7.94X18 L=13.5
6 [B114967 1 | RAOYFEAFFER R/ A— STOPPER, ;K-LIFTER PLATE
7 |B110087 1 | RAYyFERTIFH#ELE BOLT 5.95X28 L=8
8 (60541 1 |BRRAyF (#0) SWITCH & CONNECTOR ASSY
9 |60541-03 1 |BRRAyF BT FH4R (FR) SWITCH & SETTING PLATE ASSY
10 (30187 2 |axyBEY PIN CONTACT
11 /30185 1 [axo52—P) 6P NYLON CONNECTOR
12 |30151 1 |axroR2—h/\— 6P PLUG COVER, #14
13 130750 1 |#EERANUR BEAD BAND, S
14 140253 4 [BRRAYFEATITFARBLE WOOD SCREW, FLAT M4.1X25

FE#H XA VFEH{%(-BT)/Manual switch mechanism (-BT)

NO.| EREEE [HE A DESCRIPTION
PARTS NO. [ QTY
1 [61540C 1 [R1AyFEvk SWITCH COMPLETE
2 160177 1 [RAyFH/— SWITCH COVER
3 60175 3 | R4 yF(UB-15KKS1N) SWITCH, UB-15KKS1N
4 60176 2 | R4 vF(UB-15KKSTM) SWITCH, UB-15KKS1M
5 160184 5 |LYX LENS
6 |60170-01 1 [#LRE2>~<—2 QR PUSH BUTTON MARK, QR
7 |60170-02 1 |#LAREY—S CD PUSH BUTTON MARK, CD
8 |60170-03 1 [#LRE2>~<—% BC PUSH BUTTON MARK, BC
9 |60170-04 1 |#LARET— HS PUSH BUTTON MARK, HS
10 |60170-05 1 [#LKRE<—2 PC PUSH BUTTON MARK, PC
11 160183 5 [#BLAKRZ PUSH BUTTON
12 [61541 1 [RAYFHTr—TIL HARNESS
14 [60467 1 [axo4aEy PIN CONTACT : LLF-01T-1.3E
15 |61542 1 |BTRAYFr—T )L HARNESS COMPLETE
17 [60479 1 |axrgR—H/\—15P CONNECTOR CAP
18 |60466 1 [3axo52—15P NYLON CONNECTOR
19 (30750 1 |#EERNVF CABLE TIE
20 |60178 1 [RAYFHN—IR SWITCH COVER PLATE
21 37288 2 |RAYyFh/i—1k SCREW M4X0.7 L=5
22 [60204 2 |RAYFHh/A—ikiE SCREW M4X0.7 L=6
23 131207 2 | RAYFHN—IRIEDT VS v— WASHER, PLAIN M 4
25 (60543 7 |aRvBEY PIN CONTACT : LLM-01T-1.3E
26 |E201271 2 |#in 270Q1/4W
27 160181-01 2 |ER WIRE
28 (60543 2 |[aARIBEVBTRAyFA) PIN CONTACT : LLM-01T-1.3E
29 |60572 2 |EF—7 HEAT SHRINKABLE TUBE
30 (60573 2 |URMEF2—T HEAT SHRINKABLE TUBE
31 160618 2 |REFL—T PROTECTIVE TUBE

_36_




28 [£ RE{%/Air pressure mechanism

_37_




ZZ [£ B8{%& /Air pressure mechanism

No. | maEe e % DESCRIPTION
PARTS NO. [ QTY

1 60491 1 [BEFEVFGEE) SOLENOID VALVE SET, 4

2 160387C 1 |BEFQRIIAE) SOLENOID VALVE ASSY, 4

3 (60387 1 | BREF(4E-24V) AIR MANIFOLD ASSY, 4

4 160387-01 4 |EBHF SOLENOID VALVE

5 |60387-02 8 |EBHF1EHRL SCREW M2X0.4 L=20

6 |60387-03 4 [HA4yA05P-G) GASKET

7 160387-04 1 |T7<=/R—ILF4(MFS4) AIR MANIFOLD, 4

8 [30720-03 6 |TST (A5 PLUG

9 |60387-05 3 [fEFWA) JOINT, A

10 |60387-06 2 |[f#£FB) JOINT, B

11 |60468 1 |axrs434%8 CONNECTOR ASSY, 4

12 [60387-12 2 |HALoH— AIR MUFFLER

13 |BS09228 1 |=vFILA) NIPPLE, 1/4X1/8

14 [BS09318 1 [L¥aL—4— REGULATOR

15 |60387-13 1 |=vZILB) NIPPLE, B

16 [60387-14 1 |AR—ILsNILT BALL VALVE

17 |60387-15 1 |=vZILC) NIPPLE, C

18 |60387-16 1 | EBREFET (R SETTING PLATE, VALUE

19 |60387-17 4 |BHFLERL SCREW M4X0.7 L=38

20 131208 4 |BHEASLEEIDYS v— WASHER, SPRING 2-4

21 (31207 4 |BHFLEFEI Y v— WASHER, PLAIN M 4

22 [10734-24 2 |EREFFEAT IR IE WOOD SCREW M4.5 L=20

WX 7OF1T—45B8{%(-FL)/Presser foot actuator mechanism (-FL)

NO. | maEe e mf DESCRIPTION
PARTS NO. [ QTY
1 (60172 1 |FL) 2 —(4E) CYLINDER ASSY
2 [60172-01 1 |FLYY oS — CYLINDER
3 |60172-02 2 |#F JOINT
4 |60172-03 2 |FL) oA —1ktal BOLT, SOCKET M5X0.8 L=45
5 (60174 1 |FLYo A —iLtal SCREW
6 28070 1 |FLO) A —#a vk NUT, 3 M8
7 |61543-03 2 |FLAT7—Fa1—7 AIR TUBE, 1050

_38_




R84 —7J )L/Connectors and cables

_39_




aARH943 . 5—7T )L/Connectors and cables

No. | mame e m% DESCRIPTION
PARTS NO. | QTY

1 60481 1 |E&Em+ CRIMP-TYPE TERMINAL

2 |60480C 1 |7—REE(HR) GROUNDING WIRE COMPLETE
3 [30150 1 |[3ax92h/1—6P CONNECTOR CAP 6P

4 (17376 1 |ako% 6P CONNECTOR 6P

5 |60565C 1 [BRRAYF7r—T L HARNESS FOR KNEE SWITCH
6 |BS03815 1 [A93h/\— 12P CONNECTOR CAP 12P

7 [B153969 1 [ax9%12P CONNECTOR 12P

17 (61569 1 |—J 5527 13N CABLE CLAMP 13N

18 [30025 1 [Pyiv— WASHER

19 8040 1 (95271l SCREW 9/64X40 L=8.0

_40_




{tE R BE{&R 1/Accessories 1

_41_




1@ 5% 1/Accessories 1

No. | mame e m% DESCRIPTION
PARTS NO. | QTY

1 [NO124 3 |&f DPx17 #24 NEEDLE DPX17 (#24)

2 (15041 3 [RE> BOBBIN

3 1872 1 |RALYF(A.5MM) HEXAGONAL WRENCH, 1.5

4 (19456 1 |RALVFC2MM) HEXAGONAL WRENCH, 2

5 19457 1 |RALUF(2.5MM) HEXAGONAL WRENCH, 2.5

6 |19458-A 1 |RAL2VFEMM) HEXAGONAL WRENCH, 3

7 119459 1 |RALFEMM) HEXAGONAL WRENCH, 4

8 19460 1 |RAL2F(BMM) HEXAGONAL WRENCH, 5

9 |25649C 1 |FSa/\—4548 SCREW DRIVER COMPLETE

13 [60699 1 |RAERCEL SCREW DRIVER, HEXAGONAL 2.5

14 119462 1 | AHRLUF DOUBLE WRENCH

16 [8132-A 1 |ER G ACCESSORY BAG

17 8124 I EY VA MACHINE COVER

19 [11169-B 2 |2orEVY(AXELY) MACHINE HINGE CONNECTION

20 |11170 4 IV (AFXEVD)IE SCREW 6.75X24 L=75

21 11171 2 |Z oV UZIF MACHINE HINGE CONNECTION CUSHION

22 16052 4 |2V URITIEDARRBL WOOD SCREW

23 [60386C 1 |iRs2(TGE) OIL PAN ASSY

24 160386 1 A2 OIL PAN

25 [PL-09 1 |[7—RSR)L LABEL, GROUNDING

26 15081 6 |JRZITEUSIFRLE WOOD SCREW

27 [15082 1 [ETA POLY OILER

28 [BS53188 2 |a—+—=I+B) CORNER SUPPORT

29 |B148890 2 [a—F—%(FA) HEAD CUSHION

30 [6055 2 |[3—F—=+(A) ILET NAIL

31 [BS53190 2 |EEERENT L fERE SPACER, C-SUPPORT

32 [BS53189 2 |3—F—= T LREEE SPACER, H-CUSHION

45 111193 1 |FANED OIL TANK

46 (8125 1 [EmEL OILER

47 135254 1 |RiLtyk THREAD STAND ASSY

48 (60012 1 |3a—kFAh/N— CORD COVER

49 (60374 1 |[#ER/AVR CABLE TIE

50 |30625 1 |[BRESsT—TILIZ0T SYNCRONIZER CABLE CLAMP

_42_




FE&EE1% 2/Accessories 2

_43_



1B &BE1% 2/Accessories 2

No. | mame e ALES DESCRIPTION
PARTS NO. | QTY

1 [61527 1 [RNILEA—F ) BELT GUARD COMP.

2 |61527-01 1 |RNJLMH—E(A) BELT GUARD (A)

3 |61527-02 1 [RILEH—K(B) BELT GUARD (B)

4 |61527-03 1 [RILEH—FK(C) BELT GUARD (C)

5 28138 3 |RNJLMH—K(B)1E SCREW M6X1 L=10

6 (10599 3 |INJLMNH—=FB) 1Ty v— WASHER

7 128138 4 |RN)LMH—K(C)1E SCREW M6X1 L=10

8 [10599 4 [RILMH—F(C) LTV v— WASHER

9 134629 3 |NJLRH—K(A)IE SCREW M4X0.7 L=8

10 [17529 1 |[BRESRXAE SYNCHRONIZER SUPPORT

11 [37102 2 |BRHBIAEEES Y NUT M6X1

12 31613 1 |[BEEI—KIS52T CABLE CLAMP

13 |37288 1 [3—Fo35271k SCREW M4X0.7 L=5

_44_




SEIKO SEWING MACHINE CO., LTD.

2-13—-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.p./

tAO—3IL %A EH

T273-0018 FEE MBI HRET2-13-6
TEL: 047-420-3561, IPE:E : 050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(EREX)
Parts No. PB98850 (0216)
Rev. 1



